

Promet

Metals Testing Laboratory Limited

利保金屬檢測有限公司

香港新界大埔工業邨大發街16號 16 Dai Fat Street, Tai Po Industrial Estate, N.T., HK
www.prometlab.com ☎ : +852 3965 0870 📠 : +852 3965 0591 ✉ : info@prometlab.com

TEST REPORT 測試報告

Report No. 報告編號	RPA317A5756
Name of Client 客戶名稱	东莞松裕兴模具压铸有限公司
Client Address 客戶地址	---

Lab Sample ID. 實驗室樣本編號	S170783-01
Sample(s) Description 樣本描述	One metal sample said to be aluminium alloy
Received Date 收樣日期	2017/05/25
Test Period 測試日期	2017/05/25

Test Information 測試資料

Test Item 測試項目	Test Method 測試方法
矽 Si Silicon	In House Method (Spark Spectrometer)
鐵 Fe Iron	
銅 Cu Copper	
錳 Mn Manganese	
鎂 Mg Magnesium	
鉻 Cr Chromium	
鎳 Ni Nickel	
鋅 Zn Zinc	
鉛 Pb Lead	
錫 Sn Tin	
鈦 Ti Titanium	
鎘 Cd Cadmium	

- Note 註:
1. Submitted sample(s) tested as received. 對送檢樣本接收時的狀態進行測試。
 2. Test results relate only to the samples tested. 測試結果僅對測試之樣本負責。
 3. Terms & Conditions of Services can be obtained online or from our Customer Service.
服務條款可以在本公司網頁下載或向公司顧客服務專員索取。

Test Results 測試結果

Please refer to next page(s). 請參閱下頁。

核准人
Approved Signatory : 
CHAN Yuk Lun, Alan
(Quality Manager)

發出日期
Issue Date : 2017-05-26

除非獲得本實驗室書面同意,本報告不得摘錄複製,但全部複製除外。
This report shall not be reproduced, except in full, without prior written approval of Promet Metals Testing Laboratory.

Promet

Metals Testing Laboratory Limited

利保金屬檢測有限公司

香港新界大埔工業邨大發街16號 16 Dai Fat Street, Tai Po Industrial Estate, N.T., HK
www.prometlab.com ☎ : +852 3965 0870 📠 : +852 3965 0591 ✉ : info@prometlab.com

TEST REPORT 測試報告

Report No. 報告編號	RPA317A5756
Name of Client 客戶名稱	东莞松裕兴模具压铸有限公司
Client Address 客戶地址	---
Lab Sample ID. 實驗室樣本編號	S170783-01

Test Results 測試結果

樣本編號 Lab Sample ID	顧客樣本編號 Customer Reference	Result(s) 結果%							
		硅 Si	鐵 Fe	銅 Cu	錳 Mn	鎂 Mg	鉻 Cr	鎳 Ni	鋅 Zn
S170783-01	Casting sample	11.3	0.96	1.64	0.16	0.23	<0.05	0.04	0.93

樣本編號 Lab Sample ID	顧客樣本編號 Customer Reference	Result(s) 結果%			
		鉛 Pb	錫 Sn	鈦 Ti	鎘 Cd
S170783-01	Casting sample	<0.05	<0.04	<0.05	<0.01

Note 註 : 1. < = Less than.
2. The remainder of above sample is aluminium based on the calculation of 100 minus the sum of other elements.

Sample Photo (s) 樣本相片



Sample ID: S170783-01

- End of Report -

- 報告完結 -

除非獲得本實驗室書面同意,本報告不得摘錄複製,但全部複製除外。

This report shall not be reproduced, except in full, without prior written approval of Promet Metals Testing Laboratory.